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Wt #/To,
M/s. Balaji Action Build Well.,
Plot No. C34 & C34A,
Eldeco Sidcul Industrial Park,
Sitarganj, Udham Singh Nagar,
Uttarakhand — 262405
fira weim,
Dear Sir,
fw T & wdfigmor i
Sub:  Test report for HDF sample.
Wl L WO e L fmiw ..
R. W w wfeor wd g L
Ref:  Your email dated 15.01.2019
(Samples received on 16.01.201 9
FUIAT IR T &1 w3l )

Please refer to the above letter.
TRerer frae "o &

Test report is enclosed.

T F
Encl.: a/a
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4./No. ID/BAB/5695/Bio-152F/2019/Uttarakhand Date: 05.02.2020

TEST REPORT

Ref: Your email dated 15.01.2019 (Samples received on 16.01.2019)
M/s. Balaji Action Build Well.. Plot No. C34 & C34A,

One HDF 8mm sample received from
262405 was tested

Eldeco Sidcul Industrial Park, Sitarganj, Udham Singh Nagar, Uttarakhand —
for Termite test. The test results are as follows:

Sample Termite Test Result

Sample exposed to Termite resistance | No sign of termite attack was
Wood -1l observation for a period of One-year | observed on the samples

duration (23.01.2019 to 23.12.2019) as
per 1S-4833(1993) -

Note: The test results are relevant only to the Material received for testing.
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Plot No. C34 & C34A,
Eldeco Sidcul Industrial Park,
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Dear Sir,

e TR F wdterer fae

Sub: Test report for HDF sample.

wEef:  { HATTRT TAE .ooovonnnnes e

3, TR W T e L
Ref: Your email dated 15.01.2019
(Samples received on 16.01 .2019)
AT TR O F O
Please refer to the above letter.
ey fraie wed ¥ |
Test report is enclosed.
wadia,

OE: F/F
Encl.: a/a
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Date: 21.08.2019

Two Wood San]ples received from M/s. BalaJ1 Action Build Well., Plot No. C34 & C34A, Eldeco
Sidcul Industrial Park, Sitarganj, Udham Singh Nagar, Uttarakhand — 262405, was tested for

Termite test. The test results are as follows:

Ref: Your email dated 15.01.2019 (Samples received on 16.01.2019)

Sample / Termite Test

Result

Sample exposed to Termite resistance

Wood -1 test observation for a period of 6 months
duration (23.01.2019 to 23.07.2019) as
per IS-4833(1993)

No sign of termite attack was
observed on the samples

Sample exposed to Termite resistance
Wood -II test observation for a period of 6 months
duration (23.01.2019 to 23.07.2019) as

per S-4833(1993)

No sign of termite attack was
observed on the samples

Note: The test results are relevant only to the Material received for testing.
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